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No. TEST RESULT

1 | Residue by Evaporation , wt% 453

2 | Ash Content of Residue , wt% 9.6

3 | Volatiles , wt% 54.7

4 | Drying Time , Firm Set , h 5.5

5 | Resistance to Heat No blistering , sagging , or slipping
6 | Resistance to Kerosine No loss of adhesion or penetration .

No softeningof the film

7 | Resistance to Water No blistering or reemulsification
8 | Sloubility of Residue in CS, , wt% 27.6

9 | Resistnce to Volatilization , residue 22.1

weight loss , wt%
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